THE STATE FISHERIES DEVELOPMENT CORP. LTD.

(An ISO 9001:2015 Certified Govt. Undertaking )
Bikash Bhawan, Bidhannagar, Kolkata - 700091

Ph No. : 033 2358 3123, Tele Fax No. : 033 2337 6470

Memo No: 115/ACC-737/2023

Email: sfdcltd@yahoo.co.in / sfdcltd66 @ gmail.com, Website: www.wbsfdc.com

Date: 30/01/2024

The Managing Director, The State Fisheries Development Corporation Limited invites e-NIQ for the work
detailed in the table below. (Submission of Bid through online)

Sl

Estimated

Earnest

N Name of work A R M Period of Eligibility of Bidder
o 1(1;{0;.1)n oney completion
(In Rs.)
Design, Drawing,
1 Construction and
Commissioning of 25 KLD B
Fish Preservation Effluent Eg?;giglz
Treatment and 140 KLD Months Bonafide outsider
[...]
been completed to the extent of 80% or more and fulfill the condition which is not less than the criteria fixed as
above. In case of running work in any Govt./Semi-Govt./Undertaking/ Autonomous Bodies/ Statutory Bodies and
local bodies, only those tenderers who will submit the certificate of satisfactory running work from the concerned
Executive Engineer, or equivalent competent authority with required credentials will be eligible for the tender in
the required certificate it should be clearly stated that the work is in progress satisfactorily and also that no penal
action has been initiated against the executing agency.

e Company Details:-

Registered Deed for partnership firm/ Joint venture or Consortium from Registrar to be submitted. Only
application for registration will not be considered. However in cases where the applicant is yet to receive
registration certificate, the applicant is to submit an affidavit in non-judicial stamp paper along with the
application pledging that “the registration certificate of the partnership firm/JV or Consortium would be
submitted to the Tender Inviting Authority before making agreement with the Tender Accepting Authority in case
he is found lowest”. In case of in-ordinate delay in submitting the document his bid is liable to be rejected and his
EMD deposited will stand forfeited to Government.
» List of documents shall have to upload by a joint venture/Consortium in addition to the other stated
documents:
i)  Copy of MOA/MOU on a stamp paper of Rs.100/- outlining the joint interest to work on the project and
specifying the other terms of agreement.
e Particulars regarding Joint Ventures or Consortium:-
i)  In case the bid is from a JV/Consortium of bidders, the lead partner Of JV or Consortium shall have to
apply for tender no behalf of Joint Venture/Consortium along with MOA/MOU.
if)  The lead partner must hold 51% equity capital of the company to be formed between them during the
tenure of contract implementation.
iii) Maximum number of ]V/Consortium members/partners allowed is 02(two) including the Lead Partner.
iv) In case of any litigation or the event of any default arising during the execution/contract period of the
agreement. Each member of the JV/Consortium will be severally and jointly liable.
v) A copy of the Joint Venture/ Consortium Agreement entered into the partners (JV/Consortium
Participants) shall be submitted with the bid.

Agencies shall have to arrange land for erection of Plant & Machineries, storing of materials, labour shed, laboratory
etc. at their own cost and responsibility.

(a)All materials such as cement, steel etc. are to be procured at his own cost including all Taxes. Quality of material
should be maintained as per specification with reliable B.I.S. Code & as mentioned in the structural detail drawing &
test certificate should be submitted as per direction of E.I.C. Authenticated evidence for purchase of cement & steel
etc. are to be submitted along with the challan & test certificate. In the event of further testing opted by the E.L.C,,
then such testing from any Govt. approved testing laboratory shall have to be conducted by the agency at their own
cost. The quality of materials & specifications of items as per provision of P.W.D. S.0.R. & relevant I.S. Code.
(b) The Prospective bidders shall submit the work program as per schedule time in Bar Chart format. The work
program shall be prepared as per working schedule with duly signed by Engineer & shall be considered the actual
time.

Recovery of 1% (one percent) cess on construction cost in accordance with the buildings and other construction
worker’s (Regulation of Employment & conditions of service) Act. 1996 will be implemented in this Quotation.

Arbitration will not be allowed. The Clause No. 25 of 2911 is to be considered as deleted clause vide gazette
notification no. 558 /SPW-13th December, 2011.

Bids shall remain valid for a period not less than 180 (One hundred eighty) days from the date of opening of the
Financial Bid. Bid valid for a shorter period shall be rejected by The Managing Director, as non-responsive.

Page 4 of 44



12. The prospective bidders shall have own the required plant & machinery in working condition. The contractor must
furnish the documents in support of ownership & shall have to be submitted through e-filling [Non - Statutory
Documents]. The minimum numbers of machineries are given in the form.

13. The works stated above, broadly comprise of : Design, Drawing, Construction and Commissioning 25 KLD
Fish Preservation Effluent Treatment Plant and 140 KLD Sewage Treatment Plant for SI.1 and 25 KLD Fish
Preservation Effluent Treatment Plant and 105 KLD Sewage Treatment Plant for SI.2

TECHNICAL SPECIFICATIONS

1. GENERAL

The main source of the effluent treatment plant is wastewater resulting from the fish preservation unit is
fish washing waste water, and ammonia used in the cooling and fish preservation facility and main source of sewage
treatment plant is i) the toilet flushing and urinal flushing, ii) some possible mixing of ammonia from fish cooling
unit, iii) oil and grease from the troller washing. The scope of work includes design, drawings, getting approvals from
statutory bodies, construction, and erection and commissioning of 25 KLD fish preservation effluent treatment plant
and 140 KLD/105KLD sewage treatment plant with electrical, mechanical and piping. The treated effluent should be
fit for reuse for gardening and/ or disposal in the water bodies. The work must be carried out on a turnkey basis
covering a guarantee of satisfactory performance as per the standards laid for a minimum of one year.

2. BASIC DATA ON WASTEWATER (Fish preservation unit and Sewage)

Fish preservation effluent treatment plant (Sl 1)

i. Water Consumption = 25,000 Itr/day

ii. Waste water generation = Water Consumption (assumed)
25000

- Itr/day (taking 12 hr as operating hour)

=2083.33 Itr/hr
=2.083 m3/hr
Sewage treatment plant (Sl 1)

200,000

i. Water Consumption = 200 KLD = 2,00,000 Itr/day = = 8334 Itr/hr = 8.334 m3/hr
ii. Waste water generation = 70% of Water Consumption = 140 KLD = 5834 Itr/hr =5.834 m3/hr

Deshapran Fish preservation effluent treatment Sewage treatment plant
plant
Quantity 25 KLD 140 KLD

Fish preservation effluent treatment plant (Sl 2)

iii. Water Consumption = 25,000 ltr/day

iv. Waste water generation = Water Consumption (assumed)

25000
= Itr/day (taking 12 hr as operating hour)

=2083.33 Itr/hr
=2.083 m3/hr

Sewage treatment plant (Sl 2)

iii. Water Consumption = 150 KLD = 1,50,000 Itr/day = 150000/24 Itr/hr = 6.250 m3/hr
iv. Waste water generation = 70% of Water Consumption = 105 KLD = 437.5 Itr/hr =4.375 m3/hr

Page S of 44



Deshapran Fish preservation effluent treatment Sewage treatment plant
plant

Quantity 25 KLD 105 KLD

Quality of wastewater (from fish preservation treatment plant and sewage treatment plant): As analyzed by the
environmental engineering laboratory, department of civil engineering, Jadavpur University

Fish preservation effluent | Sewage treatment plant

treatment plant
BOD (mg/l) 740 520
COD (mg/l) 1180 800
pH 8.4 8.15
TKN (mg/1) 193.8 160.2
TP (mg/l) 27.7 39.1
Oil & Grease (mg/l) 6.3 19.1
Sulphate (mg/l) 22.9 57
Chloride (mg/) 172.2 134
TSS (mg/l) 120 230
TDS (mg/l) 980 1360

3. TREATED WATER QUALITY

Treated effluent quality shall be within the following values for various parameters, for typical reuse application
of reuse for gardening and/ or disposal in the water bodies.

Treated Water Quality

BOD (mg/l) 10
COD (mg/l) 50
pH 6.5-8.5
TKN (mg/1) 10
TP (mg/l) 1
Oil & Grease (mg/l) 10
Sulphate (mg/l) 100
Chloride (mg/l) 200
TSS (mg/l) 10
DS (mg/|) 750

4. THE TREATMENT PLANT

Based on the Raw Waste Water/ Treated effluent characteristics following treatment scheme is suggested:

A. Fish preservation effluent treatment plant
i. The raw effluent from the existing collection drain should proceed through by gravity into a medium bar

Screen chamber and fine screen chamber provided with MS Bar Screen.
ii. The screened effluent is collected in a circular holding basin. Then the effluent will be transferred by two

sump cum lifting station and transfer pump towards the mixing tank. In the mixing tank this pre-treated
fish preservation effluent will be mixed with pre-treated sewage. After that biological treatment will be
provided.

B. Sewage treatment plant
i The raw effluent should be collected in a circular collection tank and should proceed through an

inclined plate settler/ tube settler by gravity.

Page 6 of 44



ii. Effluent waste water from inclined plate settler/ tube settler unit should proceed through oil and
grease removal tank. Effluent from this tank will be mixed with the pre-treated fish preservation
effluent.

iii. The mixed waste will be further treated in Sequential Batch Reactor, filtration unit and chlorine
contact basin to get the treated effluent fit for reuse for gardening and/ or disposal in the water
bodies.

Sequential Batch Reactor (4 Nos)

The sequencing batch reactor (SBR) process is a sequential suspended growth process in which all major
steps occur in the same tank in sequential order. SBRs are a variation of the activated-sludge process. They differ
from activated-sludge process because they combine all of the treatment steps and processes into a single basin, or
tank, whereas conventional facilities rely on multiple basins.

Basic treatment Process

The operation of an SBR is based on a fill-and-draw principle, which consists of five steps — fill, react, settle,

decant, and idle. These steps can be altered for different operational applications.
Fill: During the fill phase, the basin receives influent wastewater. The influent brings food to the microbes in the
activated sludge, creating an environment for biochemical reactions to take place.
React: This phase allows for further reduction or "polishing" of wastewater parameters. During this phase, no
wastewater enters the basin. Here reaction will happen in two phase i) aerobic and ii) anaerobic.
i) Aerobic: During this phase the mechanical mixing and aeration units are on. Because there are no additional
volume and organic loadings, the rate of organic removal increases dramatically.
ii) Anaerobic: During this phase aeration units are not in operational condition but the mechanical mixing unit
will be operational.
Settle: During this phase, sludge is allowed to settle under quiescent conditions — no flow enters the basin and no
aeration and mixing takes place. The activated sludge tends to settle as a flocculent mass, forming a distinctive
interface with the clear supernatant.
Decant: During this phase, a decanter is used to remove the clear supernatant effluent.

. o |
. H < —
Fill Aerobic Anaerobic Settle Decant
(1hrs) (2 hrs) (1 hr 45 min) (45 min) (30 min)

Time for "Fill" phase provided =1 hrs

Time for "Aeration" phase provided = 2 hrs

Time for "Anaerobic" phase provided = 1hrs 45 min
Time for "Settle" phase provided = 45 min

Time for "Decant" phase provided = 30 min

Total Cycle Time provided = 6 hrs

Pressure Sand filter

The process of passing the water through beds of sand or other granular materials is known as filtration. In
this filter unit the water to be treated is passed under pressure. Broadly speaking, filters essentially consist of a thick
layer of sand and the water is allowed to pass through it. Pressure sand filters remove turbidity, suspended particles,
colour and odour that are present in wastewater.

Mechanical Filter Press

Filter presses are facilities developed for the mechanical liquid-solid separation. The Filter Press is ideal for
sludge dewatering and slurry dewatering in small volumes. Using a feeding pump the suspension will be led into the
filter press and against a liquid-permeable filter cloth. During the process the retained solids form the sludge cake.

Page 7 of 44



Chlorine Dozer

Chlorine is an effective disinfectant. The dosing of chlorine is carried out in a chlorine dosing tank. Provide metering
pump dosing capacity 4-6 LPH with 25 liters capacity dosing tank. The excess sludge shall be pressed through an
automatic hydraulic filter press and the cakes formed can be used as manure.

5. Proposed scheme for treatment:
The below mentioned process flow diagram is suggested for the treatment of fish preservation effluent and
sewage treatment plant. Any changes to the proposed treatment scheme/ sizing needs to be vetted from faculty
members of the environmental engineering specialization from Jadavpur university/ Indian Institute of
Technology (IIT)/ Indian Institute of Engineering Science and Technology (IIEST), National Institute of
Technology.

Depth =0.5 m,
Diameter =0.8 m

Circular Sump Sump
Collection drain t holding — ( 1;‘::.‘1 { } ( oy
basin ststmngl lifting
i tation 2
Medium Screen Fine Screen Transfer Staton
(Spacing(s) =12 (Spacing (s) =5 Depth =15 m, Depth =1 m, Pump
mm ) mm ) Diameter =2.Tm Diameter = 1.2 m 1W +18 (Capacity of

each pump = 1 m¥hr)

Fish preservation ETP ) )
Fish preservation

waste water

Crrenlas Inclined Plate settler / Tube Oiland

collection | —_— — | Grease

— tank settler 1
Approxsize: 15 mx 15mx36m Remova

Mixing Tank

Depth =2 m,
Diameter =4 m

STP Combined
sewage

Disposal / storage Chlorine
for }'fause G o A Fllt.raltlon P SBR (No of Basin = 4)
' basin unit Size 3mx3mxbm

Treatment Plant Units

A. Fish preservation ETP

i. Medium Screen and Channel
Size of bar : 10 mm x 50 mm
Spacing (s) =12 mm=1.2 cm
Cleaning = manual
Angle of inclination = 45°

No of vertical bar, n, =4 nos
Total width of the screen channel = (4 x 10+ 5 x 12) mm =100 mm =10 cm

ii. Fine Screen in Channel
Size of bar : 10 mm x 50 mm
Spacing (s) =5 mm =0.5cm
Cleaning = manual
Angle of inclination = 45°

No of vertical bar, n, =9 nos
Total width of the screen channel = (10 x5+ 9 x 10) mm = 140 mm = 14 cm

Page 8 of 44



vi.

Circular collection chamber/ holding basin
Adopting detention time = 4 hrs
Water Depth= 1.5 m
Diameter=2.7m

Sump cum lifting station 1
Adopting detention time = 30 min = 0.5 hrs
Water Depth= 1m
Diameter=1.2m

Design of transfer pump
No of pumps considered=1W +1S
Capacity of each pump =1 m3/hr

Sump cum lifting station 2 (inlet to combined treatment)
Adopting detention time = 15 min = 0.25 hrs
Water Depth = 0.5 m
Diameter =0.8 m

Sewage treatment plant

Collection Tank near outfall: / circular
Water Depth= 2m
Diameter=0.4m

Inclined Plate settler:
Shape of the unit = Square
Length provided =1.5m
Width provided =1.5m
Design of Plates

MOC of Plate = FRP

Length of Plate =1.25m

Width of Plate =09m

Thickness of plate =4 mm

Perpendicular space between the plates =50 mm
Inclination of plate with horizontal =55°=0.96 radian
No. of plates, N provided in per row =5no
Provided No. of rows of plates =2

Total no. of Plate provided =5x2=10

Total no. of Plate to be provided for each IPS

Design of inner Launder of IPS
Width of inner launder =0.15m

Providing 5 cm deep 90° V - notches at 12.5 cm center to center.

Depth of V-Notch =0.05m
Total No. of V-Notches provided = 25

Minimum side water depth in clarifier:
SWD provided =3.6m

Volume provided for each IPStank =1.5mx1.5mx3.6m=8.1m?3

Size : 2 Nos. (1W + 1S) of Inclined Plate Settler provided each with 1.5 mLx1.5m W x 3.6 m SWD + 0.3
m FB. Sludge scraped to the central pit shall be removed by means of hydrostatic pressure through pipes

Page 9 of 44



not less than 150 mm dia & provided Sluice valves not less than 150 mm manually operated and
Telescopic Valve arrangement for each.

Size : 10 Nos. FRP Plate of size 1.25 m L x 0.9 m W x 4 mm thick to be provided for each IPS.
Outlet channel of inclined plate settler:

No of unit =2 (1W +159)

Size: 1 No. of Channel provided with 0.4 m W x 0.25m LD + 0.5 m FB

Or suitable tube settler module also can be provided.

iii. Oil and Grease removal:

Scum 100 mm

Baffle ]1?’2“&1;“0

125-150 “a'tf‘. .

mm thick LG
' 1m | 15mx15mx1l5m 1m |
e - >

C. Treatment of Mixed Waste:
i. Mixing Tank
Det time = 1hr

ii. Sequential Batch Reactor